
56657-6  O-RING & BACK-UP RING KIT – SOL56657-6  O-RING & BACK-UP RING KIT – SOL
Item Part Qty Description Item Part Qty Description
37 56274 1 O-Ring -013 ns 26784 4 O-Ring -903
38 66519 1 O-Ring 2-250 ns 25622 2 O-Ring -006
39 25731 9 O-Ring -010 ns 56315 2 Back-Up Ring -006
40 56416 1 O-Ring -014 ns 66627 4 O-Ring -011
41 29077 3 O-Ring -110 ns 66628 4 Back-Up Ring -008
42 55587 2 O-Ring -112 ns 56569 4 O-Ring -906
ns 25620 1 O-Ring -115 ns 56776 4 O-Ring -008, 70 Durometer (red)
ns 25730 6 O-Ring -012 ns 48240 1 Back-Up Ring -106
ns 48239 1 O-Ring -106 ns 66028 1 O-Ring -226
ns 44343 1 O-Ring -904 ns 55371 5 O-Ring -008, 90 Durometer (black)
ns 25618 1 O-Ring -216 ns 25618 1 O-Ring -216

(Universal kit – not all contents are used in each blade application.)      ns = not shown

 Hydraulic Service Parts  Hydraulic Service Parts 

Copyright © 2020 Douglas Dynamics, LLC. All rights reserved. This material may not be reproduced or copied, in whole or 
in part, in any printed, mechanical, electronic, fi lm or other distribution and storage media, without the written consent of 
Western Products. Authorization to photocopy items for internal or personal use by Western Products outlets or snowplow 
owner is granted.
Western Products reserves the right under its product improvement policy to change construction or design details and 
furnish equipment when so altered without reference to illustrations or specifi cations used. Western Products or the vehicle 
manufacturer may require or recommend optional equipment for snow removal. Do not exceed vehicle ratings with a 
snowplow. Western Products off ers a limited warranty for all snowplows and accessories. See separately printed page 
for this important information. The following are registered (®) or unregistered (™) trademarks of Douglas Dynamics, LLC: 
FloStat®, MIDWEIGHT™, MVP®, MVP PLUS™, PRO-PLOW®, PRO PLUS®, UltraMount®, WESTERN®, WIDE-OUT™.

Lit. No. 64628, Rev. 04 Printed in U.S.A. December 15, 2020

Western Products
P.O. Box 245038, Milwaukee, WI  53224-9538

www.westernplows.com

INTERACTIVE PARTS POSTER AVAILABLE AT WWW.WESTERNPLOWS.COM

71

7169

46 47

50

39

55

55 55

56

57

57

57
57

53

62

61

43

51

50

46

54

60

48

59

51

50 44

45

63

58

52

46

65

40

67

49

37

38

31

33

32

Lift Ram
3335

Angle Ram

34

36

71 72

71

70

or

30

68

64

66

MVP HYDRAULIC UNITMVP HYDRAULIC UNIT

Item Part Description Item Part Description
43 21500-1 Motor Assembly, 4-1/2 58 66515 Pump Shaft Kit
44 21727-2K Breather, 3/8 NPT Kit 59 92079 Plug, Square 3/8 NPTF
45 44327-3 Reservoir Kit 60 66773-1 Primary Manifold w/Cartridges, Coils & Covers
46 56580K Screw Standoff  Kit 61 66771-1 Secondary Manifold w/Cartridges, Coils & Covers
47 66620 Cover Assembly, V-Plow 3-3 62 66772-1 Secondary Manifold w/o Cartridges, Coils & Covers
48 56763 Cover Assembly, V-Plow 4-4-2 63 66405 Return Screen Assembly
49 66621 Cover Assembly, V-Plow 4-Way 64 66763-1 Inlet Fitting/Filter Kit
50 49230K-2 Coil w/Spade Terminals 65 56789-5 Suction Filter
51 49229K-1 Cartridge 40 w/Jam Nut 66 21830 Reservoir Kit
52 49227K-2 Cartridge 20 w/Jam Nut 67 73897 Magnet
53 49228K-1 Cartridge 30 w/Jam Nut 68 92095 Plug, Hex Socket 1/4 NPTF w/Thread Sealant
54 66783W Cartridge 43 w/Jam Nut 69 56617 Hose, 1/4 x 16 w/F JIC Ends
55 49138K-5 Relief Valve Kit (2 sets) 70 56616-1 Hose, 1/4 x 42 w/F JIC Ends
56 56662 Quill Assembly (straight, MVP®, MVP PLUS™, WIDE-OUT™) 71 56615-1 Elbow, 90° –6 M JIC/–6 M ORB 

66509 Quill Assembly (straight blades) 72 64212-1 Elbow, Extra Long 90° –6 M JIC/–6 M ORB
57 66785 Pilot Check Valve Kit

 F = Female M = Male

56

MVP PLUS HYDRAULIC UNITMVP PLUS HYDRAULIC UNIT

Item Part Description Item Part Description
73 21500-1 Motor Assembly, 4-1/2 89 92960 Plug, Hex Socket –3 M ORB
74 21727-2K Breather, 3/8 NPT Kit 90 44344 Plug, Hex Socket –4 M ORB
75 44327-3 Reservoir Kit 91 66515 Pump Shaft Seal
76 44325 Cover Assembly (MVP PLUS) 92 92079 Plug 3/8 NPTF SQ
77 44352 Top Retainer Ring 93 44328-2 Pump Kit
78 44366 Bottom Retainer Ring 94 56789-5 Suction Filter
79 44326 1/4-20 x 1/2 6-Lobe Round Washer-Head Screw 95 73897 Magnet

(pkg of 5) w/8" Cable Tie 96 44347 Hose, 1/4 x 12 w/F JIC Ends
80 61536 Cable Tie, 14" 97 56599 Hose, 1/4 x 36 w/F JIC Ends
81 49230K-2 Coil w/Spade Terminals 98 56616-1 Hose, 1/4 x 42 w/F JIC Ends
82 44336 Valve SF08-2015 w/Nut 99 44351 Hose, 3/8 x 38 w/F JIC Ends
83 44332 Valve SVCV08-20 w/Nut 100 44350 Hose, 3/8 x 45 w/F JIC Ends
84 44369 Valve Lock Ring w/Screw 101 56615-1 Elbow, 90° –6 M JIC/–6 M ORB
85 49227K-2 Cartridge 20 w/Jam Nut 102 64212-1 Elbow, Extra Long 90° –6 M JIC/–6 M ORB
86 56507 Bypass Check Valve Assembly 103 44310 Label – Information, MVP PLUS (S1–S3)
87 44338 Relief Valve Kit (2 sets) 104 44319 Label – Information, MVP PLUS (S4–S11)
88 49138K-5 Relief Valve Kit (2 sets)

 F = Female M = Male

44325 Cover Assy44325 Cover Assy

101

10196

31

33

32

30

34
33

97 98

99 100

(Use 97 for passenger's side
& 98 for driver's side.)

(Use 99 for passenger's side
& 100 for driver's side.)

95

38

81
84

85
82

74

92
75

8781

73

93

91
37

94

81

101

102

101

102

85

83

83

8385

82

88

88

89

87

90

86

41

Angle Ram

Lift Ram

77

104

78

103

80
79

76

79

83

FloStatFloStat®® HYDRAULIC UNIT HYDRAULIC UNIT
Standard, PRO-PLOW® & PRO PLUS® Snowplows

Quill IDQuill IDQuill IDQuill ID

SAE O-Ring
            Port

29

29

27 28

26

30 31
33

32
16

24 25

38

22

37

19

20

37

21

23

14
**Read block code here
   (under valve cover).

6

8

7

9

15

1

3

See inset.

4

17

18

5 2

Angle and Lift Rams

(Use 27 for lift hose
& 28 for angle hoses.)

Threads

Early Style 
block code G3 

and lower**

66509
Quill Assy

Current Style
block code G4 

and higher**

56662
Quill Assy

10
11

11

13

12
Hose Clamp

Item Part Description Item Part Description
1 21500-1 Motor Assembly, 4-1/2 15 66515 Pump Shaft Seal
2 21727-2K Breather, 3/8 NPT Kit 16 92079 Plug, Square 3/8 NPTF
3 44327-3 Reservoir Kit 17 56608 Valve Manifold Assembly
4 56580K Screw Standoff  Kit 18 56610 Manifold Assembly
5 21394 Cover Assembly 19 66405 Return Screen Assembly
6 49230K-2 Coil w/Spade Terminals 20 21501-1 Hydraulic Pump Kit 
7 49229K-1 Cartridge 40 w/Jam Nut 21 66763-1 Inlet Fitting/Filter Kit
8 66608-1 Cartridge 31 w/Jam Nut 22 56789-5 Suction Filter
9 49227K-2 Cartridge 20 w/Jam Nut 23 21830 Reservoir Kit
10 56507 Bypass Check Valve Assembly 24 73897 Magnet
11 49138K-5 Relief Valve Kit (2 sets) 25 92095 Plug, Hex Socket 1/4 NPTF w/Thread Sealant
12 56662 Quill Assembly (straight, MVP®, MVP PLUS™, WIDE-OUT™) 26 64725 Hose Clamp Kit

66509 Quill Assembly (straight blades) 27 56617 Hose, 1/4 x 16 w/F JIC Ends
13 66785 Pilot Check Valve Kit 28 56616-1 Hose, 1/4 x 42 w/F JIC Ends
14 92960 Plug, Hex Socket –3 M ORB 29 56615-1 Elbow, 90° –6 M JIC/–6 M ORB 

 F = Female M = Male

Single-Acting Angle Rams Double-Acting Angle Rams

Part: 56538K 49460 56614 64706 64148 56750 44341

Application:
Straight Blade, V-Plow, 

and WIDE-OUT
 LIft Ram

WIDE-OUT 
Angle Ram

Standard and 
PRO-PLUS 
Angle Ram

MIDWEIGHT™ 
Angle Ram

PRO PLUS 
Angle Ram

MVP 
Angle Ram

MVP PLUS 
Angle Ram

Item Description                    Ram Size: 1-1/2 x 8 1 x 10 1-1/2 x 10 1-1/2 x 10 1-1/2 x 12 2 x 11 1-3/4 x 11
30 Split Bearing, 1-1/2 64650 – 64650 64650 64650 – 64650
31 Spacer 56537 56537 56537 56537 56537 – 56537
32 Seal Kit w/PolyPak Seal 48985 48985 48985 48985 48985 – 48985
33 Gland Nut 48985 48985 48985 48985 48985 48985 48985
34 Seal Kit – DA Ram – – – – – 49498 44342
35 Seal Kit w/Piston – DA Ram – – – – – 49498 –
36 Rod Kit – – – – – 56797 –

 

RAMSRAMS

WIDE-OUT HYDRAULIC UNITWIDE-OUT HYDRAULIC UNIT

Item Part Description Item Part Description
105 21500-1 Motor Assembly, 4-1/2 121 49138K-5 Relief Valve Kit (2 sets)
106 21727-2K Breather, 3/8 NPT Kit 122 56662 Quill Assembly (straight, MVP®, MVP PLUS™, WIDE-OUT™)
107 44327-3 Reservoir Kit 66509 Quill Assembly (straight blades)
108 49455 Cover Assembly – WIDE-OUT 123 44344 Plug, Hex Socket –4 M ORB
109 44352 Top Retainer Ring 124 66515 Pump Shaft Seal
110 44366 Bottom Retainer Ring 125 92079 Plug, Square 3/8 NPTF
111 44326 1/4-20 x 1/2 6-Lobe Round Washer-Head Screw 126 44328-2 Pump Kit

(pkg of 5) w/8" Cable Tie 127 56789-5 Suction Filter
112 61536 Cable Tie, 14" 128 73897 Magnet
113 49230K-2 Coil w/Spade Terminals 129 56617 Hose, 1/4 x 16 w/F JIC Ends
114 49452 Valve SV08-45 w/Nut 130 49469 Hose, 3/8 x 32 w/F JIC Ends
115 49456 Valve SV08-41 w/Nut 131 44351 Hose, 3/8 x 38 w/F JIC Ends
116 49458 Valve PC08-30 w/Nut 132 26694 Elbow, 45° –6 M JIC/–6 M ORB
117 44332 Valve SVCV08-20 w/Nut 133 56615-1 Elbow, 90° –6 M JIC/–6 M ORB
118 49227K-2 Cartridge 20 w/Jam Nut 134 64212-1 Elbow, Extra Long 90° –6 M JIC/–6 M ORB
119 66783W Cartridge 43 w/Jam Nut 135 44904 Label – Information, WIDE-OUT
120 49462 Crossover Relief Valve – 4000 psi 136 44906 Label – Information, WIDE-OUT

 F = Female M = Male

49455 Cover Assy49455 Cover Assy

28

38

127

116

12437

125

106

107

115

114

116

42

119

113
120

126
121

118 123

113 122117

105

119

110

135

112

136

110

109

111Angle Ram

Lift Ram

132

132129

30

32

33

31

33

32

31

30

131

134
129130

(Use 129 for passenger's side
& 130 for driver's side.)

108

121

113


